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ABOUT
U S

DVYHVM has years of experience since
2010 in manufacturing and marketing of
wood polymer composite products from its
inception. We have introduced a revolu-
tionary product, ‘Wood Polymer Composite
(WPC), an advanced green technology
which has been researched and developed
by Malaysia Agricultural Research and De-
velopment Institude (MARDI)

The world is moving towards green. Our homes
are no longer just a place to stay but rather a
place to live, learn and linger. The trend to have
a greener home has kept the industry alive,
vreating more green building and green materi-
als

DVYHVM provide customers with wood based
materials that are environmentally sustainable
in its design and function. DVYHVM aim to en-
hance every outdoor or indoor experience for
both personal as well as professional use. Each
DVYHVM space is carefully crafted with creativi-
ty and precise functionality, providing you with
an enhanced wood based product design




PHILOSOPHY & MISSION

It is within our philosophy to be responsible and sensitive to the environment.
formation of DVYHVM is regarded as a greener product to meet the increasing
demend of wood finishing products without compromising our natural woods.

With our Corporate mission to fur-

COMPANY VISION

ther expand our market reach
We aim to be the best in Wood globally, we keep close relationship
Polymer Composite technology and and cooperation with all our clients,
aspire to create greener solutions partners, institutions and govern-

through Research & Development ment agencies.

R&D) f buildi s J
(R&D) for your building require We believe that the production of

ments.
Wood Polymer Composite would

strengthen our support in the up-
stream activities in Malaysia, pro-
viding more opportunities for local
farmers in sustaining their liveli-
hood.



PRODUCT
FEATURES

DVYHVM products specialises in high
quality  wood-plastic  composite
(WPC) products some of which in-
clude, decking, ceiling panels, wall
panels as well as made to order WPC
products for large quantity request,
catered to your signature and per-
sonalised requirements.

WPC are sustainable, eco friendly
wood plastic composite granule,
which is made of wood powder and
comes in varies colours. Not only do
WPC products keep the high affinity
of solid wood flooring but is also wa-

terproof, weatherproof, insect resis-
tant and can withstand being nailed
and drilled.
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TEST
REPORT

INSTITUT PENYELIDIKAN PERHUTANAN MALAYSIA

OurRef:  FRIM394/490/5/13/Klt. 2(35) > * Date: 23rd Oct. 2012

KPC Manufacturing (M) Sdn. Bhd.
Lot 335(C), Batu 26

Jalan Sungai Lalang

Ulu Semenyih

43500 Semenyih

Selangor Darul Ehsan

(Attn.: Mr. Syaliful)

Sir,

REPORT ON DURABILITY OF WOOD PANEL AGAINST SUBTERRANEAN TERMITES

In reference of your request dated 13" August 2012, requesting for accelerated
laboratory test for your wood panel samples against subterranean termite, | herewith
attached a report on the result of the test

Also attached is the Customer’'s Questionnaire form. Please fill it in and return to us
either by hand, mail or fax (03-62804620),

Thank you.
“BERKHIDMAT UNTUK NEGARA”
Yours sincerely,
@sd s j
(DR. ROSZAINI KADIR)
Senior Research Officer
For Director General of FRIM

cc.  Dr. Zaihan Jalaluddin
Head of Biocomposite and Wood Protection Programme
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REPORT ON DURABILITY OF WOOD PANEL AGAINST SUBTERRANEAN
TERMITES

1.0 RESULTS AND OBSERVATION

Result of the accelerated laboratory test for durability of wood panel against
termites (C gestroi to rubberwood
(untreated) in accordance to ASTM D3345-08 standard is shown in Table 1.

Tablo 1 Evaluation for durability of wood panel againet eubterranean termitee compared to

during the y test in to ASTM D3345-08
standard
Sample D Termite bioassay
Weight loss. Percentage of  Average Termite
(glem’ ‘weight loss visual
(G ) ratingt  mortality’ (%)
Wood Panel  0-992 0.012 0.430" s 100:
(0.067) (0.002) (0.053) Complete
Rubberwood 0585 0.380 15.463 ; 100:
(0.026) (0.059) (1.976) Complete

"Each value represents the means of 5 replicates. Values in parentheses are standard deviations.

Teinite alack visusl raung scale. O, fallure, 4, heavy. 7. MoCerate auack, peneaton, 9, Kht auack. and 10,
sound, surface nibbles parmitted

*Termite montality is based on mean number of termite Gied (out of 400 total termites in the [ar) after four weeks.
Rating: 100%, complete; 67-99%, heavy. 34-66%, moderate; 0-33%. sight

Maan value for percentage of weight loss (%) by the same letter are nct significantly (P<0.05) diferent following
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Figure 1 Wood panel samples afler 4 weeks of termite test. Left: Front view. A rough edge was
due to damage during the cutting process. Right: Side view.

Figure 2 Rubberwood samples after 4 weeks of termite test. Left: Front view. Right: Side

view.
[
Prepared by Approved by
=
, e
ZAINI'SOIT DR. ROSZAINI KADIR
Research Assistant Senior Research Officer
Wood Entomology Laboratory Wood Entomology Laboratory

Date: 23/10/2012 Date: 23/10/2012
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Applicant & Sponsor by

Reference Standard /
Test Method

Specification of
Test Item
Product
Received Dates
Job No.

Test Dates

Issued Date

e This repart shall NOT be reproduced of sed fox

FRIM394/490/5/13/Kt.2 (35)
Wood Entomology Laboratory (WEL)

REPORT ON DURABILITY OF WOOD PANEL
AGAINST SUBTERRANEAN TERMITES

KPC Manufacturing (M) Sdn. Bhd
Lot 335(C), Batu 26

Jalan Sungai Lalang

Ulu Semenylh

43500 Semenyih

Selangor Darul Ehsan

(Attn.: En. Syaiful)

ASTM D3245-08 (result interpretation using
AWPA E1-09)

Wood Panel

(converted to 115 x 305 x 10 mm test block)

13th August 2012

WEL/CLS01/08/12

13/09/2012 - 18/10/2012

22™ October 2012
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REPORT

TEST REPORT: 7191045331-CHM12-TSL_CR1
Date: 220CT 2012 Tel: +65 68851335 Fax: +65 67784301

Client's Ref: Ref: 221400335 Email: sihai li@tuv-sud-psb.sg h—
PS8 Singapare

ot T e g stfct e Tesing it Rt of b TOVS00 Gi 300 e
Terms ana Congtons o Busess of TOV SO0 58 Pie La. h 3aaton,
Wi ms repot.

Choose certainty.
SUBJECT Add valuo.

Evaluation of Toxic Fumes Generated From Material Sample During Buming

CLIENT

KPC Manufacturing (M) Sdn Bhd
37G Jalan Sungai Long 117
43000 Kajang

Selangor

Malaysia

Attn : Mr Zulfaiis Zulkifi

SAMPLE SUBMISSION DATE

10 Oct 2012

DESCRIPTION OF SAMPLE
Eight pieces of material sample labelled as follows were received.
1. Dayham Sample

DATE OF ANALYSIS

12 0ct 2012 - 22 0ct 2012

v

Tiv S0 PS8
Laoratey P 554285 133 RegonxHeacomce:
T0VSODPSBRE Lo 10VSED Asapacitc Pre U
Segore 18221

TEST REPORT: 7191045331-CHM12-TSL_CR1
220CT 2012

Page fof4

PS8 Sngere
RESULTS:
Table 1: The Toxic Fumes Results For “Dayham” Sample
Toxic Fumes Generated (mw;f :ﬂ:':;m“em) IDLH Y::T;;'mi“l
1. Carbon Dioxide, Average 1591 73000
(Carbon Dioxide, maximum) 6078 2
2. Carbon Monoxide, Average <200 1400
(Carbon Monoxide, maximum) 228 -
3. Hydrogen Fluoride. HF < 2%
4. Hydrogen Chioride, HCI < 76
5. Hydrogen Bromide, HBr <5 101
6. Sulfur Dioxide, S02° <5 270
7. Nitrogen Dioxide, NO2 <5 38
8. Hydrogen Cyanide, HCN <5 6
'Thevduesl\'l’rk! o the gas inthe o
Somis

'Sdﬁxbmnee incluges Sufur troxide expressed 35 snn\raxoxﬂe

1. The above results from the analysis of the toxic fumes generated from the specimen were found to be
below the IDLH Value of listed gases.

2. The weighted summation index, R, is less than 0.3.

Remarks
The weighted summation index R for the sample tested was found to be within the requirement of 1.0

‘max when tested and assessed according to NF X 70-100 with R calculatedin accordance with Annex B
of BS 6853:1999.

4 Vi

MS TAN SER LING for DR LI SIHAI

TECHNICAL EXECUTIVE AVP [ SENIOR CHEMIST
MICROCONTAMINATION DIAGNOSIS
CHEMICAL & MATERIALS
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PS8 Sgapece

METHOD OF TEST
Analysis of Pyrolysis and Combustion Gases Generated From the Sample

The test was conducted according to BS 6853:1999 Annex B, B.1 Mass Based Test Method - NF X 70-
100 (2006) Method:

1.1 Sample Preparation of Test Specimen

The sample was conditioned at 23°C and 50% Relative Humidity for 48hours and tested as whole for
the following tests.

12 Pyrol 'd Combustion Gases

Approximately 1.0 g of the sample was then used for the test in a stream of air at the air flow rate of
120L/hr at 10000C for 20minutes in a tube fumace. A further 20minutes was used to air-flush the
apparatus once residue sample was removed from tube fumace.

Toxic fumes collected during the buming were analysed by the following methods:
a) Carbon Monoxide and Carbon Dioxide :  Directly determined by Horiba Automotive Emission

Analyzer
b) Hydrogen Cyanide : By Pyridine — Pyrazalone Method
¢) Others ions: By lon Chromiatography

Page20f4
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1. This repor dpsies to the somple of the time of &5 Tre resuts % not used to
indicate cr ey Bt ey In aston TV SUD
PS8 agproves, recammends o endorses the manuactues, supplie e e of such productequgmen, evlukTUVSUD’SEnmyvay

“guarantees' Unless in tis repcet ro
o term efectsofusng e specc produstequpmert

The sample's mentoned in s repoet isiare submittedisuppledmanufoctred by the Clent TOV SUD PSB thersfore assumes no
responsiiiy for the J0ourcy of inormatin cn the brand rame, modl rumes, org of manaciee, consgament or any infomaicn
suopie

3. Nothingin this regort shal be. TOV SUD PSB has versi any ather
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TEST
REPORT

TEST REPORT: 7191020369-CHM11-J$S TEST REPORT: 7191020369-CHM11-J$

23NOV 2011
Date: 23 NOV 2011 Tel: +65 68851312 Fax: +65 67784301
Client's Ref: Email: yi.zhang@tuv-sud-psb.sg PS8 Sngapore
Note: This report s issusd subiect to e Testng and CEntcaon REQU3IoNs of e TOV SO0 Group 3nd the.
Genara Tems ana Condltions of Business of TUV SUD PSS Ple Lid. In adion, s 1eport 's govemed by the. METHOD OF TEST
1. Analysis of Halogenated Solvents and Aromatic Solvents
Choose certainty. The sample was cut into small pieces and then analyzed by Headspace-Gas Chromatography with

Add value. Mass Selective Detector (GC-MSD).

SUBJECT 2. Elemental Analysis for Lead (Pb), Mercury (Hg) and Cadmium (Cd)

The sample was digested by inorganic acid, followed by analysis using Inductively Coupled
Evaluation of Product For Singapore Green Labelling Purpose - GLS 035 Spec B e by nclysie Usiop o

CLIENT

3. Elemental Analysis for Hexavalent Chromium (Cr®")
X The sample was analysed by UV-Vis using 1,5-Di ide as
KPC Manufacturing (M) Sdn Bhd derivatizing agent.
37G, Jalan Sungai Long 1177,
4300 Kajang,

4. Formaldehyde Emission Test
The samples was tested according to ENV 717-1:2004 — Wood-based panels - Determination of
release - Part 1: emission by the chamber method
Attention: Mr. Zuifairis

Selangor Darul Ehsan.

Emission Test Condition
SAMPLE SUBMISSION DATE

1. Chamber Volume

2 Temperature
08 Nov 2011 3. Relative Humidity

4. Air Exchange Rate 2 n=1 (air exchange rate per hour in the chamber).

5. Chamber Loading Ratio : 1.0£0.02 m*/m” (total exposed surface area of the test speciment
DESCRIPTION OF SAMPLE divided by the net air volume of the emission test chamber).

6 Air Velocity - 0.1m/s to 0.3 ns (over the surface of the test speciment).
Two samples labeled as follows were received.
Sample 1: “KPC Ceiling & Wall Panel”, about 1em x 1em sizes. RESULTS

Sample 2: *KPC Ceiling & Wall Panel”, about S0cm x 11¢m x 0.4cm.

Table 1. Analytical Results for “WPC Modwood Decking, R/No: 52851697C" Sample
- GLS035
DATE OF ANALYSIS Testitem TestResutt | o Method o e et
08 Nov 2011 - 23 Nov 2011 Mercury Not Detected 5 ppm.wiw Not Detected Pass
Lead Not Detected 5 ppm.wiw. Not Detected Pass
Cadmium Not Detected S ppm, wiw Not Detected Pass
‘Chromium Not Detected S ppm, Wiw Not Detected Pass
Halogenated Solvents Not Detected 250 ppm,wiw Not Detected Pass
Aromatic Solvents Not Detected 250 ppm,wiw Not Detected Pass
Formaldehyde Release <0.5 mg/L 0.1 mg/L <0.5 mg/L. Pass

ixj',,‘ ﬂlg.j :‘ﬁ
JULINE S DR ZHANG VI

TECHNICAL EXECUTIVE PRODUCT MANAGER
MICROCONTAMINATION DIAGNOSIS
CHEMICAL & MATERIALS

TOVSUD PS8

Laoaery: Prane: 655885 1333 Regonuieaaonce:
VSO0 FSBPR AL Fax. 6567768670 10VSU0 AstaPaifc e Lt
No. Stierce Po Ovie Eal sig@uendibay 3Stisce Pk O, 0441
Segore 118221 ) The Fidn, Sogopae 18223
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1. This regor apglies o the samps of the specifc roductiequipment gven 3t the time of s testinycalioaton. The resuls % not used to
indicate cr imply that tey are Jpgi In asdon such imgly $at TUV SUD
PSB approves, recommends or endorses the manufociuwes, suppiie cr user of such productiequipment, or that TUV SUD PS8 i any way
“quarantees’ the ioer perormance of the productiequement. Uniess otherwse staed in tis report, no tests were condusted 1 deterire
Ton term effecs of usng the speckc productequpment

2. The sompleis mentoned in is report islore submitted/suppledmanufoctired by the Cient TUV SUD PSB therefore assumes no
responsiilty for the accuracy of informaton cn the brand rame, model numier, orgn of manufacture, consgament or any infomaicn
suppied

3. Notingin tis regor shal be interpeted to meon that TUV SUID PSB has veriid or scetaied any endcrsement or marks from any e
tesing duthorty or bodies that may e fourd on that sample.

e il nat ientto TOV SUD PS8 or to the report ot resuits
fumished by TUV SUD PSB in any advertisements cr sales promation.

5. i U i, No:A 118221,
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SEASON
DECK

Double Sided
DS 3413

143mm x 22.5mm x 2800mm

Coffee

Golden Teak Ebony

High Strength
Flame-Retardant
Anti Corrosion
Anti Crack

Anti Color Fading
Non Toxic

No Wood Burn
Insertbite-Proof




COMPOSITE
DECK

Double Sided
DS 3218

140mm x 25mm x 2800mm

High Strength
Flame-Retardant
Anti Corrosion
Anti Crack

Anti Color Fading
Non Toxic

No Wood Burn
Insertbite-Proof




115mm x 12mm x 2800mm

High Strength
Flame-Retardant
Anti Corrosion
Anti Crack

Anti Color Fading
Non Toxic

No Wood Burn
Insertbite-Proof

- &

COMPOSITE
PANEL

Single Sided
DS11512W004

Chocolate

Mix Yellow

KRR XN

B OH O



PEDESTAL

Pedestal is a heavy duty height and
slope adjustable pedestal designed
for floor, deck, paver and bearer
support. It used in the construction
of pedestrian walkways, roof gar-
dens, sun decks, balconies, podium
landscape and verandas.

The height are adjustable from
50mm to 1000mm, with use of pro-
prietary EXTENDERS. It can reduce
sound transmission, increase heat
insulation and allows unsightly ser-
vices to be concealed within the
cavity under the elevated platform
allowing easy access when required.
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DECKING

INSTALLATION

i

ww 009

DETAILS

STEP 1 : Install pedestal with heavy
duty adhesive on to the floor. STEP 2

Install primary strcuture with
25mm x 25mm Aluminum Hollow
Section. STEP 3: Install secondary
structure with 25mm x 25mm Alumi-
num Hollow Section. STEP 4: Install
DVYHVM Decking according design
pattern.
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